
Addendum No. 2 
Solicitation No. 25-TA006100SAM  . 

Solicitation: Design-Build NRWRF Expansion  Page 1 of 3  

 
 
1112 Manatee Avenue West 

Bradenton, FL  34205 

purchasing@mymanatee.org 

 

Solicitation Addendum 

 
 

Addendum No.:  2 

Solicitation No.:  25-TA006100SAM 

Project No.:   Project No. 6110662 

Solicitation Title: Design-Build Services for North Regional Water Reclamation 

Facility Expansion 

Addendum Date:   August 8, 2025 

Procurement Contact:  Sherri Meier    

 

RFQ No. 25-TA006100SAM is amended as set forth herein. Responses to questions posed by 

prospective bidders are provided below. This Addendum is hereby incorporated in and made 

a part of RFQ No. 25-TA006100SAM. 
[...]
Q7. Tab 8, Question 6: Does the County have a specific Bid Form they would like the 

contractor to use?  If so, can it be provided for reference? 

R7.  This Request for Qualifications (RFQ) is qualification-based, no pricing will be 

entertained during this process. 

 

NOTE:  

Deleted items will be struck through, added or modified items will be underlined. All other terms 

and conditions remain as stated in the RFQ. 

INSTRUCTIONS: 

Receipt of this Addendum must be acknowledged as instructed in the solicitation document. 

Failure to acknowledge receipt of this Addendum may result in the response being deemed non-

responsive. 

  

END OF ADDENDUM  

 

AUTHORIZED FOR RELEASE  

  



 

 

North Regional Water Reclamation 
Facility (NRWRF) Facility Plan 
July 2025 / FINAL 



 

 

 

NRWRF Facility Plan and Near-Term Improvements 

North Regional Water Reclamation 
Facility (NRWRF) Facility Plan 
July 2025 / FINAL 

 

 

 
This item has been digitally signed and sealed by 
Andrew C. Gilmore on the date adjacent to the 
seal. 
 
Printed copies of this document are not 
considered signed and sealed and the signature 
must be verified on any electronic copies. 
 
Carollo Engineers, Inc. 
301 N Cattlemen Road, Suite 302 
Sarasota, Florida 34232 
941.371.9832 
 

 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS i 
pw://Carollo/FL/Manatee County/203912-000000/03 Reports and Studies/02 Deliverables/NRWRF Facility Plan.docx 

 

 

Contents 
EXECUTIVE SUMMARY ES-1 

SECTION 1 PLANNING OBJECTIVES AND PERMITTING 1-1 

1.1 Background 1-1 
1.2 Organization of NRWRF Facility Plan 1-1 
1.3 NRWRF Operating Permit 1-2 

1.3.1 Current FDEP Operating Permit 1-2 
SECTION 2 PLANNING FRAMEWORK 2-1 

2.1 Planning Period 2-1 
2.2 Historical Flows and Loads 2-1 

2.2.1 Influent and Effluent Flows 2-1 
2.2.2 Influent Loads 2-3 
2.2.3 Summary of Current Flows and Peaking Factors 2-4 

2.3 Population Projections 2-5 
2.3.1 Method 1: Manatee County Sewershed and EDU Method 2-5 
2.3.2 Method 2: SWFWMD Method 2-7 
2.3.3 North Service Area Population Projections 2-7 

2.4 Flow Projections 2-8 
2.5 Level of Service 2-10 
2.6 Anticipated Timing of Facility Expansions 2-11 

SECTION 3 FACILITY EVALUATION 3-1 

3.1 Overview of Existing Facility 3-1 
3.1.1 Treatment Process 3-1 

3.2 Unit Process Capacity Analysis 3-5 
3.2.1 Liquid Stream Capacity Analysis 3-5 
3.2.2 Effluent Pumps 3-13 
3.2.3 Solids Stream Capacity Analysis 3-13 
3.2.4 Capacity Analysis Overall Summary 3-14 

3.3 Process Simulation Modeling Approach 3-16 
3.4 RAS/WAS System Evaluation 3-18 

3.4.1 RAS System Evaluation 3-18 
3.4.2 WAS System Evaluation 3-22 
3.4.3 RAS/WAS System Evaluation Summary 3-25 

SECTION 4 NEAR-TERM IMPROVEMENTS 4-1 

4.1 Capacity Improvements 4-1 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS ii 

SECTION 5 EXPANSION ALTERNATIVES ANALYSIS 5-1 

5.1 Multi-Criteria Evaluation 5-1 
5.2 Aerobic Granular Sludge 5-2 
5.3 Existing Process Expansion 5-6 
5.4 Membrane Bioreactor 5-7 

SECTION 6 RECOMMENDED EXPANSION ALTERNATIVE 6-1 

6.1 Phasing of Expansion Project 6-1 

Appendices 
APPENDIX A NRWRF PERMIT 

APPENDIX B INFLUENT PARAMETERS 

APPENDIX C TECH MEMO POPULATION AND FLOW PROJECTIONS 

APPENDIX D MEETING NOTES 

Tables 
Table 1.1 NRWRF Reclaimed Water Quality Limits (R-001) 1-2 
Table 1.2 NRWRF Reclaimed Water Quality Limits (R-002) 1-3 
Table 2.1 Extreme Weather Events Contributing to Peak Flows 2-2 
Table 2.2 Summary of Current NRWRF Flow and Peaking Factors 2-4 
Table 2.3 TMRADF to AADF Ratios 2-9 
Table 3.1 Headworks Evaluation Summary 3-5 
Table 3.2 Diurnal Pattern NRWRF 3-8 
Table 3.3 Organic Loading Criteria 3-9 
Table 3.4 Secondary Clarifier Evaluation Summary 3-10 
Table 3.5 Filter Evaluation Summary 3-11 
Table 3.6 Chlorine Contact Chambers Evaluation Summary 3-12 
Table 3.7 Capacity Evaluation Summary Table 3-16 
Table 3.8 RAS Pump Replacement Direct Cost Estimate 3-20 
Table 3.9 RAS Piping Modifications Direct Cost Estimate 3-22 
Table 3.10 WAS Modifications Direct Cost Estimate 3-25 
Table 5.1 Multi-Criteria Evaluation of Expansion Alternatives 5-1 
Table 5.2 AGS Design Criteria 5-3 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS iii 

Figures 
Figure 2.1 Influent Flow Over Past 20 Years (2015-2024) 2-1 
Figure 2.2 Peaking Factors Over Past 5 Years (2020-2024) 2-2 
Figure 2.3 Influent BOD and TSS Concentrations Over Past 5 Years (2020-2024) 2-4 
Figure 2.4 Manatee County Existing Sewersheds and Planned Developments 2-6 
Figure 2.5 Comparison of North Service Area Population Projections 2-7 
Figure 2.6 Average Annual Daily Flow Projections based on Per Capita Wastewater 

Generation Rates  (2025-2050) 2-8 
Figure 2.7 Per Capita Wastewater Generation Rates and LOS (2005-2024) 2-10 
Figure 2.8 Expansion Timing Based on Projected AADFs 2-11 
Figure 3.1 Site Layout 3-2 
Figure 3.2 NRWRF Liquid Process Flow Diagram 3-3 
Figure 3.3 NRWRF Solids Process Flow Diagram 3-4 
Figure 3.4 Belt Filter Press Operation Scenarios 3-14 
Figure 3.5 Capacity Evaluation Summary 3-15 
Figure 3.6 BioWin Calibration Model Setup for NRWRF 3-17 
Figure 3.7 Existing RAS Pump System Curves to the Headworks – Parallel Pump 

Arrangement 3-19 
Figure 3.8 Existing RAS Pump System Curves to the Anoxic Reactor – Parallel Pump 

Arrangement 3-20 
Figure 3.9 Existing RAS Pumps to the Anoxic Reactor – Piping Modifications 3-21 
Figure 3.10 WAS Pumping System Process Flow Diagram 3-23 
Figure 3.11 WAS Pumping System Mechanical Sketch 3-24 
Figure 5.1 AGS Process Overview 5-2 
Figure 5.2 AGS Site Layout and Components 5-5 
Figure 5.3 Existing Process Expansion Site Layout and Components 5-6 
Figure 5.4 MBR System Components 5-7 
Figure 5.5 MBR System Site Layout and Components 5-8 

 

 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS iv 

Abbreviations 
AACE Association for the Advancement of Cost Engineering 
AADF annual average daily flow 
AAOFDAB adjacent area outside the future development area boundary 
ADF average daily flow 
AGS aerobic granular sludge 
AWT advanced waste treatment 
BEBR Bureau of Economic and Business Research 
BFP belt filter press 
BMAP basin management action plan 
BOD5 five-day biochemical oxygen demand 
Carollo Carollo Engineers 
cBOD5 five-day carbonaceous biochemical oxygen demand 
County Manatee County 
EDU equivalent dwelling unit 
E&I electrical and instrumentation 
EPA Environmental Protection Agency 
ESDC Engineering Services for Design and Construction 
FDEP Florida Department of Environmental Protection 
ft2 square feet/foot 
FY fiscal year 
GBT gravity belt thickener 
GIS geographic information system 
gpcd gallons per capita day 
gpd gallons per day 
gpm gallons per minute 
hp horsepower 
L liter 
lb pound 
LOS level-of-service 
MBR membrane bioreactor 
MCMRS Manatee County Master Reuse System 
MDF maximum day flow 
MG million gallons 
mgd million gallons per day 
mg/L milligrams per liter 
mL milliliter 
MLE Modified Ludzack-Ettinger 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS v 

MLSS mixed liquor suspended solids 
mm millimeter 
MMF maximum month flow 
NRWRF North Regional Water Reclamation Facility 
NTU nephelometric turbidity unit 
O&M operations and maintenance 
PDB progressive design build 
PHF peak hour flow 
ppd pounds per day 
RAS return activated sludge 
RIB rapid infiltration basin 
SBR sequencing batch reactor 
SCADA supervisory control and data acquisition 
SLR solids loading rate 
SOR surface overflow rate 
s.u. standard unit 
SWFWMD Southwest Florida Water Management District 
TKN total Kjeldahl nitrogen 
TM technical memorandum 
TMRADF three-month rolling average daily flow 
TN total nitrogen 
TP total phosphorus 
TSS total suspended solids 
VFD variable frequency drive 
WAS waste activated sludge 
  

 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS ES-1 

EXECUTIVE SUMMARY 
Manatee County (County) developed this Facility Plan to support the planned expansion of the North 
Regional Water Reclamation Facility (NRWRF) in response to continued population growth and 
subsequent increases in wastewater flow. The facility, currently permitted for 7.5 million gallons per day 
(mgd) based on a three-month rolling average daily flow (TMRADF), is nearing capacity. Updated 
population and flow projections indicate that an increase to 14 mgd annual average daily flow (AADF) will 
be needed to reliably serve the North Service Area through the planning period to 2050. This planning 
effort also evaluates potential near-term improvements to optimize existing capacity and long-term 
infrastructure upgrades to treat future flows. 

Historical flows and loading data was reviewed, and a capacity analysis was conducted for all major 
treatment processes. The evaluation identified that while some units such as the headworks and chlorine 
contact chambers have sufficient capacity to accommodate additional capacity, others, such as the 
secondary process and the tertiary filters, would limit the facility’s capacity. Near-term improvements are 
recommended to optimize current performance, including filter retrofits. Additional Process modeling is 
recommended to confirm a potential increase in biological capacity. Finally, the reclassification of the 
existing reclaimed water storage pond to improve operational flexibility. The County is also pursuing, with 
the Florida Department of Environmental Protection (FDEP), modifications of the permit from TMRADF to 
an AADF basis. 

To expand the facility to 14 mgd, three alternatives were considered: expansion of the existing oxidation 
ditch based Modified Ludzack-Ettinger (MLE) process, conversion to a membrane bioreactor (MBR), and 
added capacity using aerobic granular sludge (AGS) technology in addition to the current oxidation ditch 
system. Each option was evaluated based on capital and operational costs, treatment performance, energy 
usage, footprint, operational complexity, and alignment with the County’s long-term goals. While each 
alternative presents trade-offs, the County has selected AGS as the preferred option. This technology 
offers a reduced footprint, potential for lower energy use, and supports the County’s intent to eventually 
align treatment technologies across all facilities. 

The expansion to 14 mgd AADF at the NRWRF will require headwork improvements, additional 
equalization storage and pumping, construction of new AGS reactor basin and balance tank, upgrades to 
filtration and effluent pumping, additional chemical storage, and the addition of reclaimed water storage. 
To optimize existing facilities and reduce capital improvement costs the County plans to pursue a small 
number of interim improvements to allow re-rating of the existing facility from 7.5 mgd to a higher 
permitted capacity, potentially up to 10 mgd AADF prior to constructing the full expansion to 14 mgd. 

The Facility Plan recommends that the County move forward with the interim improvements and re-rating 
efforts first, followed by implementation of AGS to reach the ultimate 14 mgd capacity. This approach will 
make use of the full capability of the existing infrastructure and help to facilitate future capacity while 
efficiently using the County’s resources. The County is proceeding with the procurement of a Progressive 
Design Builder to design and build the interim capacity improvements and necessary facilities for the 
14 mgd expansion project. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 1-1

SECTION 1 PLANNING OBJECTIVES AND PERMITTING 
1.1 Background 
The County owns and operates the NRWRF located in Palmetto, Florida. The facility is currently permitted 
and designed to treat up to 7.5 mgd TMRADF using a Type I oxidation ditch activated sludge process. 
Treatment processes include mechanical screening, vortex grit removal, a MLE secondary process with 
Ovivo Carrousel oxidation ditches for biological nutrient removal, followed by tertiary filtration and 
chlorine disinfection. Treated effluent is conveyed either to on-site reclaimed water storage or to the 
Manatee County Master Reuse System (MCMRS) under a separate permit. 

To accommodate projected population growth and maintain level-of-service (LOS) commitments, the 
County is planning a major expansion of the NRWRF beginning in fiscal year (FY) 2026. This updated 
Facility Plan evaluates opportunities to optimize the existing treatment capacity, defines the timing and 
design criteria for future expansion, and identifies near-term improvements to enhance operational 
flexibility and treatment reliability. A key area of focus is the return activated sludge (RAS), and waste 
activated sludge (WAS) pumping station, which currently represents a hydraulic bottleneck within the 
system. 

The objectives of this work include reviewing historical data to assess current capacity and inform 
expansion needs; evaluating projected flows and service requirements to determine the timing of required 
improvements; identifying and recommending process and non-process upgrades; evaluating phasing 
options for the expansion; assessing potential project delivery methods; and recommending short-term 
enhancements to improve system flexibility and reliability across all major treatment processes. 

1.2 Organization of NRWRF Facility Plan 
This report is organized into the following sections: 

 Section 1 outlines planning objectives and permitting considerations.

 Section 2 summarizes historical flow, load, and plant performance data and includes projections and 
expansion timing.

 Section 3 evaluates existing facility capacity and the RAS/WAS system.

 Section 4 identifies near-term improvements to optimize capacity and reliability.

 Section 5 presents expansion alternatives.

 Section 6 contains a discussion of the selected alternative and an implementation schedule.



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 1-2 

1.3 NRWRF Operating Permit 
The following section summarizes the existing permit requirements for NRWRF. While Florida facilities are 
increasingly being modified to meet advanced waste treatment (AWT) standards, based on basin 
management action plans (BMAPs) or other drivers, evaluation of AWT upgrades is not included in the 
scope of this Facility Plan but may be required for future planning efforts. 

1.3.1 Current FDEP Operating Permit 
The County NRWRF treats domestic and light commercial wastewater in compliance with state and federal 
regulations to protect public health and water quality. Under FDEP Domestic Wastewater Facility Permit 
No. FLA012617-026, the facility is authorized to treat up to 7.5 mgd TMRADF. 

The current permit, included in Appendix A, expires in February 2026. As part of a separate project, Carollo 
is preparing the documentation required to support the permit renewal where the County is pursuing a 
change in the permit basis for the NRWRF from TMRADF to AADF. This change will align NRWRF’s permit 
with the County’s other facilities—Southwest currently operates under an AADF basis, and Southeast has 
requested the same change of flow basis in its latest permit renewal application. 

NRWRF is permitted to send 7.5 mgd AADF of treated effluent to its MCMRS, a Part III slow-rate public 
access reuse system. The facility also may send reclaimed water to an onsite 49-million gallons (MG) rapid 
infiltration basin (RIB). Table 1.1 lists the current water quality requirements permitted for land application 
(R-001), which connects to the County’s MCMRS (under a separate permit). Abbreviations: cBOD5 – 
[...]
(5) Highest Capacity Unit: Contact Basin Type 2.
(6) Firm Capacity: 2 Basins Type 1 + 1 Basin Type 2 (1 Basin Type 2 out of service).
(7) Firm Capacity= 2 x 6.89 mgd PHF + 8.62 mgd PHF = 22.4 mgd PHF

22.4 mgd is 50% of the firm Capacity (Class I Criterion)
Firm Capacity = 44.8 mgd PHF = 17.7 mgd ADF PF = 2.5).

(8) Total Capacity: capacity with all basins operating (2 Basins Type 1+ 2 Basins Type 2).
(9) Total Capacity = (2 x 71,810 gal + 2 x 89,810 gal) / 15 min = 21,549 gpm = 31.0 mgd.

When all units are employed during normal flows, and only rely on redundancy when necessary, the total 
disinfection capacity is 31.0 mgd for 15 minutes of contact time. When at peak flow, the facility can 
exceptionally handle a peak of 44.8 mgd under the Class I reliability criteria, which means it can provide 
15 minutes contact time to 22.2 mgd ADF with the largest basin out of service. 

Given the planned expansion to 14.0 mgd ADF, with an estimated peak flow of 35 mgd, the current 
contact basins are adequately sized. They are capable of maintaining the required contact time both 
under normal and reliability-limited conditions. Therefore, no upgrades to the disinfection basins are 
necessary to accommodate the proposed capacity increase. 

Sodium Hypochlorite Storage 

Facility records indicate that the average sodium hypochlorite (bleach) consumption is approximately 
125 gallons per mgd of treated flow. At the proposed design flow of 14 mgd, the daily sodium 
hypochlorite demand would be approximately 1,750 gpd. 

The facility currently maintains four 2,500-gallon storage tanks, providing a total capacity of 
10,000 gallons. At the projected usage rate, this volume would provide less than 1 week of storage 
(between 5 and 6 days), which may not be sufficient to ensure operational resilience, particularly during 
supply interruptions or emergency conditions. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 3-13 

To improve reliability, storage volume can be sized to accommodate at least 14 days of usage, including 
a 10 percent safety factor. Under these conditions, a minimum of 25,025 gallons of storage would be 
required. A more conservative sizing based on 30 days of storage would require approximately 
53,625 gallons. 

Based on this analysis, it is recommended that the facility expand its sodium hypochlorite storage capacity 
to provide between 25,000 and 50,000 gallons, depending on the County’s preferred level of operational 
redundancy. 

3.2.2 Effluent Pumps 
The facility currently has five variable frequency drive (VFD) vertical turbine effluent pumps with capacity 
of 2,600 gpm (3.744 mgd) each. Following the Class I reliability standard, with 1 pump out of operation, 
the firm capacity is 14.9 mgd PHF, which represents an ADF of 6.0 mgd (peak flow of 2.5). With all pumps 
operating, the total capacity available is 18.7 mgd. 

Considering that the pumps are the final bottleneck before discharge to the reuse system, the pumps 
must be able to handle the highest expected flow into the effluent structure, especially during wet 
weather or high inflow periods. 

3.2.3 Solids Stream Capacity Analysis 
The current storage capacity of 3 MG in the sludge holding tanks would be enough to accommodate 
10 days of WAS production under a 14 mgd operation. 

Regarding dewatering, the NRWRF utilizes three BFPs for sludge dewatering. For reliability planning, this 
evaluation assumes one press is out of service. Although the EPA Class I reliability document is structured 
around mechanical, electrical, and fluid systems for maintaining compliance with effluent discharge 
requirements, solids handling equipment, such as BFPs are mechanical components and need to be 
eventually shut down for maintenance and repairs. 

The sludge production and dewatering evaluation is based on facility data and assumptions that include 
operational changes in October 2024. These include: 

 Influent CBOD5 concentration of 250 mg/L (used for facility design). 

 Sludge yield of 0.90, based on WAS solids concentration of 9,600 mg/L. 

 CBOD5 removal efficiency of 99.8 percent. 

 BFP loading rate of 1,200 lb TSS/hour per unit. 

 WAS volatile solids fraction of 81 percent, assumed equivalent to RAS. 

 Volatile solids destruction set to zero, assuming no digestion and minimal aeration in the holding 
tanks (to avoid septicity). 

 Solids concentration in the holding tank assumed at 2.5 percent. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 3-14 

Figure 3.4 summarizes the maximum sludge loads that can be processed by the BFPs under various 
operating schedules. 

 
Figure 3.4 Belt Filter Press Operation Scenarios 

The facility can operate two presses for extended shifts to maintain solids processing capacity. For 
example, with two presses operating 16 hours per day, 5 days per week, the system can support up to 
18.1 mgd of ADF, sufficient to handle the projected 14.0 mgd expansion scenario on a temporary basis. 

Under normal operation with all three presses online, running 12 hours per day, 5 days per week, the 
system can handle solids from flows up to 20.3 mgd. This confirms that the existing dewatering 
infrastructure has capacity to support the planned expansion and offer operational flexibility during 
temporary equipment outages. 

The County plans to implement gravity belt thickeners (GBT) to provide additional flexibility and to 
standardize operations. The County operates GBTs at their other WRFs. 

3.2.4 Capacity Analysis Overall Summary 
Figure 3.5 presents a summary of the capacity evaluation across the main treatment units. The Total 
Capacity represents the maximum treatment potential when all units are in operation, while the Firm 
Capacity reflects the available capacity under EPA Class I reliability criteria for each specific unit. For 
comparison purposes, the firm capacity of units based on PHF was converted to ADF using the peaking 
factor of 2.5. The grit removal does not fall under Class I reliability requirements; therefore, no firm 
capacity is shown for that process. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 3-15

*Secondary Treatment capacity is not displayed as it will depend on the results of the model evaluation.

Figure 3.5 Capacity Evaluation Summary 

As shown, the headworks, grit removal, and chlorine contact basins exceed the 14 mgd ADF target 
capacity both in total and firm terms. However, clarifiers and particularly filters fall short of meeting Class I 
reliability standards at the 14 mgd design flow. 

While the clarifiers could reach a firm capacity of approximately 10.1 mgd (depending on the Oxidation 
Ditch performance), the filters are the limiting process, with a firm capacity of just 8.3 mgd, underscoring 
the need for near-term improvements. Retrofitting or replacing the lower-performing traveling bridge 
filters with higher-capacity technologies, such as cloth media filters (AquaDiamond), is recommended to 
meet the future flow demands. To support these upgrades, the County’s intends to relocate a packaged 
cloth media disk filter system from the Southwest WRF to the NRWRF to increase filtration capacity. The 
relocation is anticipated to be conducted during the NRWRF expansion project by the selected 
Progressive Design Build team. 

The chlorine contact basins were confirmed to be sufficient, with a total capacity of 31.0 mgd and a firm 
capacity of 17.9 mgd, capable of reliably providing 15 minutes of contact time under Class I standards 
under the planned expansion scenario. 

Regarding the effluent pumps, additional pumps will be required to handle the PHF. Currently the facility 
is able to handle a peak of 15 mgd (6 mgd ADF) under Class I reliability. This capacity will have to be 
upgraded to be able to handle a 35 mgd peak (14 mgd ADF). Additional pump improvements will require 
6 to 7 additional 2,600 gpm pumps depending on whether there will be two separate effluent pump 
stations or a single station. Table 3.7 contains a summary of the capacity evaluation in this section. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 3-16 

Table 3.7 Capacity Evaluation Summary Table 

Unit Summary 
Screens/ Grit Removal (Headworks) No improvements required for additional capacity. Improvements suggested to 

facilitate operation. 
Equalization Tanks Additional tanks recommended for AGS flexibility and extreme event peak shaving. 
Aeration Basins Additional sampling campaign recommended to evaluate short-term additional 

capacity. 
Clarifiers Expandable up to 10.1 mgd. Additional clarifiers required for 14 mgd expansion. 
Filters Expandable up to 8.1 mgd. Additional filters or retrofitting travel bridge filters 

required for 14 mgd expansion. 
Contact Chambers No additional improvements required. 
Sodium Hypochlorite Storage Expand storage capacity to 25,000 to 50,000 gallons (14 to 28 days). 
Sludge Holding Tanks No additional improvements required. 
Belt Filter Press No additional improvements required. 
Effluent Pumps Additional 6 to 7 pumps required depending on the configuration (1 single pump 

station or 2 separate pump stations). 

3.3 Process Simulation Modeling Approach 
Process simulation modeling will be performed for the NRWRF using BioWin software, a commercially 
available wastewater treatment simulation platform developed by EnviroSim Associates. BioWin integrates 
biological and physical process models to evaluate steady-state and dynamic interactions within 
wastewater treatment systems. In addition to BioWin modeling, other analytical tools (e.g. state point 
analyses) may be used to evaluate secondary clarifier performance as needed. 

Due to influent sampling anomalies (see Section 2.2.2), the BioWin modeling effort will be documented in 
a separate TM, to be provided later, after sufficient representative data are available. These anomalies, 
specifically low and highly variable BOD and TSS concentrations, have limited the ability to calibrate the 
model to current operating conditions. As a result, additional sampling is underway to identify a more 
representative influent sampling location and support accurate model inputs for calibration and 
performance prediction. 

As part of the modeling effort, Carollo reviewed the prior BioWin model developed for the NRWRF. The 
original model was based on pre-built templates within the BioWin software. To more accurately simulate 
NRWRF, Carollo developed a custom BioWin model tailored to the existing treatment trains based on 
record drawings and with improvements to the modeled module layout to capture the nuances 
associated with oxidation ditch process modeling (Figure 3.6). 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 3-17 

 
Figure 3.6 BioWin Calibration Model Setup for NRWRF 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 3-18 

Historical influent and process data were compiled from plant records and evaluated for completeness 
and consistency. Data gaps and questions were discussed with NRWRF operations staff to ensure 
appropriate assumptions and boundary conditions are applied during model development. Initial 
attempts were made to calibrate a steady-state model using data from a 1-month period between 
May 1, 2024 and June 30, 2024. During this effort, it became apparent that the reported influent BOD was 
insufficient to match the observed effluent TN concentrations. The model indicated that approximately 
90 percent higher influent BOD would have been needed to achieve the observed level of TN removal 
during the calibration period. These findings further support the concern that current influent sampling 
may not be representative of actual loading conditions. 

Once the special sampling effort is complete and the influent characteristics are validated, the model will 
be calibrated using a representative period of stable operation. The calibrated model will then be used to 
predict future performance under various flow and loading conditions and to support capacity planning 
and design decisions. 

3.4 RAS/WAS System Evaluation 
The County has identified the RAS and WAS pumping systems as a process bottleneck within the facility. 
Therefore, the County requested that these two pumping systems be evaluated in detail as part of this 
Facility Plan. This section evaluates the condition and capacity needs of the NRWRF for the RAS and WAS 
pumping systems associated with the secondary treatment. The current RAS and WAS facilities have been 
in service since 1989 with minor modification and rehabilitation performed sporadically over the course of 
the past 36-year lifespan. This evaluation considered the replacement of equipment, piping and 
associated electrical and instrumentation (E&I) components to improve performance in the short term as 
well as potential expansion considerations. 

Recommendations for improvement for each system are offered for consideration and include the 
appropriate delivery method. A Class III cost estimate for direct construction costs was developed in 
accordance with Association for the Advancement of Cost Engineering (AACE) standards. These direct 
costs constitute the material, labor and equipment cost but do not encompass the general contractor’s 
contingencies, profit, insurance, mobilization, demobilization, etc. as these direct costs depend on the 
method by which the County chooses to execute the work. 

3.4.1 RAS System Evaluation 
RAS pumping provides an integral part of the process, returning activated sludge from the secondary 
clarifiers to the beginning of the secondary process treatment train. NRWRF currently utilizes an MLE 
treatment process with a typical recycle of 50 to 150 percent of the influent flow as RAS. At a design 
capacity of 6.8 mgd AADF, design RAS flow rates are estimated at 3.4 mgd (2,360 gpm) to 10.2 mgd 
(7,080 gpm). 

The current pumping arrangement includes three dry pit type centrifugal pumps at 25 horsepower (hp) 
each (75 hp total). The pumps operate on the flat portion of the pump curve to deliver the maximum flow 
possible back to the process. This limits the facilities pumping capacity to 6.3 mgd (4,375 gpm) or 
93 percent of the design AADF capacity. As can be observed in Figure 3.7, there is little benefit in 
operating two pumps versus three pumps with the increase in flow of less than 0.5 mgd (350 gpm), again 
due to the flat pump curves. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 3-19 

 
Figure 3.7 Existing RAS Pump System Curves to the Headworks – Parallel Pump Arrangement 

Factors contributing to the limited pump capacity when compared to the initial design are as follows: 

 Construction of a new headworks added approximately 9 feet of additional static head to pumping 
system;  

 Flow from the plant drain lift station and equalization return pump station combine with the RAS flow 
to create additional dynamic head in the system; and  

 Total pumping distance has increased considerably for the RAS pumping system to route the flow 
around the equalization basins to the new headworks. 

Initial investigations focused on pump improvement(s) and/or replacement to provide additional flow 
capacity. A new impeller was considered but the original manufacturer, Aurora Pumps, has been acquired 
by Pentair Inc. making this approach infeasible. The original pumps are no longer supported as they are 
obsolete, and a third-party manufacturer impeller retrofit may be cost prohibitive with no assurance of the 
desired outcome. Alternatively, new pumps were considered (KSB). Due to the existing electrical system’s 
[...]
Sludge Management Medium Medium Easier 
Nutrient Removal Good Excellent Excellent 
Reuse Potential Additional Steps Additional Steps High 
Robustness Low Medium High 
Capital Cost Lower Moderate Moderate 
Operational Cost Lower Moderate Higher 
Regulatory Acceptance New/Emerging Established Established 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 5-2

The multi-criteria comparison shows that no single alternative excels in every category. Each comes with 
its own benefits and trade-offs. Aerobic granular sludge offers efficiency and economy using less energy 
and space, but it introduces operational complexity and uncertainty given its emerging status. The 
conventional process expansion is the most consolidated approach, with straightforward implementation 
and reliable nutrient removal, yet it demands the greatest footprint and does not improve on energy or 
cost efficiency. The membrane bioreactor delivers superior effluent quality with minimal land use, but at 
the expense of higher operational costs and energy demand. 

The following subsections provide a closer look at each of the three alternatives, including design 
considerations, facility layout implications, and associated costs. 

5.2 Aerobic Granular Sludge 
AquaNereda® AGS is a process intensification technology, offered by Aqua-Aerobic Systems in the 
United States, that performs carbon oxidation, nitrification, denitrification, and phosphorus removal in a 
sequencing batch reactor (SBR). Each cycle includes fill, react, settle, and decant phases. In the end, the 
process produces sludge granules that are larger than typical activated sludge flocs and settle more 
rapidly, eliminating the need for secondary clarifiers. 

Due to granule size, oxygen does not penetrate completely through the granule. As a result, aerobic, 
anoxic, and anaerobic layers are formed that facilitate nitrification, denitrification, and phosphorus 
removal, respectively. 

Advantages of AGS include reduced footprint, simplified process to simultaneously treat for carbon, 
nitrogen, and phosphorus, and elimination of additional secondary clarifiers. 

Disadvantages of AGS include process sensitivity to changes in influent quality, the potential need for 
post-treatment to achieve desired water quality, and restriction to a single manufacturer’s patented 
process. Additionally, AGS will be a new treatment process that will need to be operated at NRWRF, which 
could increase operational complexity. AGS also has not been tested or proven for low nutrient removal 
(such as that required to meet Florida AWT) which results in future compliance risk. 

Figure 5.1 illustrates the AGS SBR cycle and sludge granule. 

Figure 5.1 AGS Process Overview 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 5-3

Expanding the NRWRF will require new AGS reactors, blowers, and a balance tank. Design criteria for these 
system components were based on Aqua-Aerobic Systems' initial estimate for a 6.0 mgd expansion, which 
was developed when the facility's ultimate capacity was projected at 12.5 mgd. Given the updated 
projections to 14 mgd, the maximum capacity for the AGS system is now 6.5 mgd, though this could be 
reduced if near-term capacity improvements are identified through future influent sampling and model 
calibration of the MLE facility. For example, if the MLE facility can be demonstrated to have capacity to 
treat 8.5 mgd rather than the current 7.5 mgd, the required AGS expansion would be reduced to 5.5 mgd, 
resulting in correspondingly smaller AGS reactor sizing. The design criteria presented in Table 5.2 serve as 
a reference baseline from Aqua Nereda's 6.0 mgd evaluation.

Table 5.2 AGS Design Criteria 

Section Parameter Value 
INFLUENT AND EFFLUENT DESIGN PARAMETERS 

Flow Average Design Flow 6.0 mgd 
Max Design Flow 9.5 mgd 
PHF 12.5 mgd 

Influent Parameters BOD5 204 mg/L 
TSS 317 mg/L 
TKN 46 mg/L 
Total P 6 mg/L 

Effluent Requirements BOD5 20 mg/L 
TSS 5 mg/L 
TN (Anticipated) 10 mg/L 

AGS BASIN DESIGN VALUES 
No./Geometry Basins 3 Rectangular 

Length 88.5 ft (27.0 m) 
Width 78.5 ft (23.9 m) 

Water Depth Process Level 21.0 ft (6.4 m) 
Discharge Level 21.8 ft (6.7 m) 
Top of Wall 23.5 ft (7.2 m) 

Volume Per Basin 1.09 MG (4,130 m3) 
PROCESS DETAILS 

Cycle Time Duration 4.0 hrs/cycle 
Biological Process F/M Ratio 0.047 lbs. BOD5/lb. MLSS-Day 

MLSS Concentration 8,000 mg/L 
Hydraulic Retention Time 0.55 days 
Solids Retention Time 19.10 days 

Sludge Net Yield 1.07 lbs WAS/lb BOD5 
Dry Solids Produced 10,957 lbs/day 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 5-4

Section Parameter Value 
AERATION AND ENERGY USE 

Oxygen Demand BOD5 1.25 lbs O2/lb 
TKN 4.60 lbs O2/lb 
Peak O2 Factor 1.08 
Total O2 Required 25,217 lbs/day 

Air Supply Max Air/Basin 3,243 SCFM 
Min Air/Basin 811 SCFM 
Max Simultaneous 4,930 SCFM 
Min Simultaneous 1,317 SCFM 

Energy Aeration Power 2,367 kWh/day (77% load) 
RETURN FLOW ESTIMATES 

Return Flow Daily 1.43 mgd 
Instantaneous 1,553 gpm 

WATER LEVEL CORRECTION TANK 
Geometry Basin Count 1 Rectangular 

Volume 39,626 gal (150 m3) 
Dimensions Length x Width 14.1 ft x 26.0 ft 
Depth Max Water Depth 14.4 ft 
Pumping Max Flow 440.3 gpm (100 m3/hr) 

Power 83.6 kWh/day 
SLUDGE BUFFER 

Geometry Basins 2 Rectangular 
Volume 79,017 gal (299 mÂ³) 

Dimensions Length x Width 26.3 ft x 26.0 ft 
Depth Max Water Depth 15.4 ft 
Sludge Pumping Max Sludge Flow 220 gpm (50 m3/hr) 

Supernatant Flow 881 gpm (200 m3/hr) 
Power Avg Energy Use 82 kWh/day (77% load) 

Figure 5.2 illustrates the proposed site layout the location of infrastructure improvements for the AGS 
system. Major improvements include the AGS basins with the water level correction tanks and sludge 
buffer tanks, upgraded filters, additional sodium hypochlorite storage and a new effluent pump station 
with new reclaimed water tanks. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 5-5 

 
Legend: 
(1) Headworks improvements 
(2) Additional equalization tank 
(3) AGS reactors and balance tank 
(4) New high service pump station and reuse tanks 
(5) Retrofit travel bridge filter 
(6) Additional sodium hypochlorite storage 

Figure 5.2 AGS Site Layout and Components 

1 

3 

2 

5 

6 

4 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 5-6 

5.3 Existing Process Expansion 
The current liquids treatment process at the NRWRF is based on an MLE configuration in an Oxidation 
Ditch configuration. To support the facility's planned expansion to 14 mgd, a series of improvements are 
proposed to the existing process, as shown in Figure 5.3. 

 
Legend: 
(1) Headworks improvements 
(2) Additional equalization tank 
(3) Additional oxidation ditch 
(4) New high service pump station and reuse tanks 
(5) Additional clarifiers 
(6) Retrofit travel bridge filter 
(7) Additional sodium hypochlorite storage 

Figure 5.3 Existing Process Expansion Site Layout and Components 

1 3 

2 

5 

6 

4 

7 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 5-7 

In this scenario, the construction of one new oxidation ditch (MLE) and three clarifiers to supplement the 
existing units is estimated. The final configuration may require an additional aeration basin and/or fewer 
clarifiers depending on the outcome of the process modeling evaluation. 

By building upon the MLE configuration already in use, this alternative will allow for the reuse of existing 
infrastructure and will leverage operational familiarity among plant staff. The nutrient removal 
performance is expected to remain high, and regulatory acceptance is expected to be straightforward due 
to the treatment process being well established. 

The expansion of the existing infrastructure will require a relatively large footprint, particularly for 
additional oxidation ditches and secondary clarifiers. Additionally, while the adequate nutrient removal is 
expected, the effluent may not meet advanced reuse standards without further treatment steps. 

5.4 Membrane Bioreactor 
The MBR process combines conventional biological treatment with membrane filtration to achieve 
high-quality effluent and compact system footprint. As illustrated in Figure 5.4, wastewater enters a 
suspended-growth bioreactor and is then filtered through ultrafiltration membranes submerged in the 
bioreactor. The membranes effectively replace secondary clarifiers and filters, capturing solids, pathogens, 
and biomass with very high efficiency. The MBR design must accommodate for membrane maintenance 
and blowers, as well as membrane cleaning and replacement protocols to maintain long-term reliability. 
The addition of membranes would allow the existing Oxidation Ditches to operate at higher MLSS 
concentrations and thereby increase their biological capacity. 

 
Figure 5.4 MBR System Components 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 5-8 

Figure 5.5 shows the proposed layout for the MBR alternative at NRWRF. Notably, it will not require 
additional secondary clarifiers nor filters, as these processes are inherently included in the membrane 
separation process. The oxidation ditches would be modified with diffusers and blowers, the new 
equalization tank would remain, and the membrane unit replaces filtration and clarification processes. 
Additional components include expanded hypochlorite storage, reclaimed water tanks and high-service 
pumping. 

 
Legend: 
(1) Headworks improvements 
(2) Additional equalization tank 
(3) MBR building and blower buildings 
(4) New high service pump station and reuse tanks 
(5) Additional sodium hypochlorite storage 

Figure 5.5 MBR System Site Layout and Components 

1 
3 

2 

5 

4 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 6-1 

SECTION 6 RECOMMENDED EXPANSION ALTERNATIVE 
The County has opted to implement the AGS process for the next capacity expansion at the NRWRF. 
Adopting AGS at NRWRF aligns with the County’s long-term goal of employing a uniform treatment 
technology across all its water reclamation facilities, streamlining operations and maintenance across all 
facilities. 

Implementing the AGS process at NRWRF will require modifications to the existing plant infrastructure, as 
identified in the facility evaluation (Section 3), the near-term improvements plan (Section 4), and the AGS 
expansion analysis (Section 5.2). 

Infrastructure improvements needed to accommodate the AGS expansion include the new AGS reactors 
and associated balance tanks to support the granular sludge process, additional flow equalization 
capacity, headworks upgrades, filtration system improvements, additional sodium hypochlorite storage, to 
handle, additional effluent pumping capacity, and additional reuse storage. 

6.1 Phasing of Expansion Project 
The scope of the AGS expansion will depend on the facility permitted capacity. Expanding directly from 
7.5 mgd AADF (assuming the update from TMRADF to AADF will be approved in the NRWRF permit 
renewal application) to the future 14 mgd AADF requires adding 6.5 mgd of treatment capacity via AGS 
reactors and supporting infrastructure. 

If the County can re-rate the Oxidation Ditch MLE plant to a higher capacity ahead of the expansion, the 
AGS would require a smaller capacity expansion. The facility evaluation in Section 3 indicates that this 
strategy may be feasible since several existing process units have reserve capacity beyond 7.5 mgd. 
However, confirmation whether the existing oxidation ditch capacity is adequate for an expansion must be 
confirmed through process modeling. 

Therefore, it is recommended that the County coordinate with FDEP to increase the permitted capacity 
once the supporting improvements are in place and performance data justifies the higher rating of the 
NRWRF’s existing treatment capacity, prior to initiating major expansion construction. This means 
continuing to implement near-term capacity optimizations and confirming, through operational data and 
modeling, that the facility can reliably treat more flow. The expansion project will proceed under a PDB 
delivery method, allowing the re-rating effort to be conducted in parallel with the preconstruction and 
design development stages of the project. 

After the re-rating is achieved and the new capacity confirmed, the full AGS expansion project be initiated 
to reach the ultimate 14 mgd AADF capacity. This phased approach will allow the County to reduce capital 
expenditure and align the expansion timeline with capacity requirements for long-term service reliability 
with the AGS treatment technology. 



NRWRF FACILITY PLAN 
JULY 2025 / FINAL / CAROLLO 

MANATEE COUNTY 
NRWRF FACILITY PLAN AND NEAR-TERM IMPROVEMENTS 

APPENDIX A NRWRF PERMIT 
 

 

 



1

Butler, Linda

From: Butler, Linda on behalf of SWD_WF_Permitting (Shared Mailbox)
Sent: Tuesday, October 20, 2015 12:34 PM
To: C. Mike Gore (mike.gore@mymanatee.org)
Cc: Kaur, Ramandeep; Gracik, Elaine; McGucken, Vicki; Sia Mollanazar, P.E. 

(sia.mollanazar@mymanatee.org); Kenneth Labarr (kenneth.labarr@mymanatee.org); 
'Jeff.Goodwin@mymanatee.org'; Andre Rachmaninoff 
(andre.rachmaninoff@mymanatee.org); 'DMilton@Carollo.com'; Curll, Ryan

Subject: Manatee County North Regional WRF, FLA012617-026-DW1P/NRL, Final Permit
Attachments: NOPI FLA012617-026-DW1P-NRL.pdf; Permit FLA012617-026.pdf; DMR R-001 

FLA012617-026.docx; DMR R-002 FLA012617-026.docx; DMR RMP-Q 
FLA012617-026.docx; DMR Daily Part B FLA012617-026.docx; DMR Pretreatment 
FLA012617-026.docx; DMR RWS-A FLA012617-026.docx; Statement of Basis 
FLA012617-026.pdf

Dear Mr. Gore: 
 
Attached please find the above-subject documents.  In an effort to reduce costs and waste, our agency is moving 
to electronic, rather than paper, correspondence.  This is the only copy that you will receive, unless you request 
otherwise. 
 
Acrobat Reader 6.0 or greater is required to read the documents and is available for downloading 
at:  http://www.adobe.com/products/acrobat/readstep.html 
 
If you have any questions concerning the contents of the attached documents, please contact FDEP Engineering 
Specialist Ryan Curll at 813-470-5947 or Ryan.Curll@dep.state.fl.us 
 
Sincerely, 
 
 

 

Linda Butler  
Operations Analyst I 
FDEP - Southwest District 
13051 North Telecom Parkway 
Temple Terrace, FL  33637-0926 
Direct Line:  (813) 470-5719 
Email:  Linda.Butler@dep.state.fl.us 

 
 
 
 
 
 
 
 



 

www.dep.state.fl.us 

 

Florida Department of 
Environmental Protection 

 
Southwest District Office 

13051 North Telecom Parkway 
Temple Terrace, FL  33637-0926 

 
October 20, 2015 

Rick Scott 
Governor 

 
Carlos Lopez-Cantera 

Lt. Governor 
 

Jonathan P. Steverson 
Secretary 

In the Matter of an 
Application for Permit by: 
  
Manatee County Utilities Department    File Number FLA012617-026-DW1P/NRL 
Mike Gore, Utilities Department Director    Manatee County 
4410 66th Street West      Manatee County North Regional WRF  
Bradenton, Florida 34210  
Mike.Gore@mymanatee.org 
 

NOTICE OF PERMIT ISSUANCE 
 
Enclosed is Permit Number FLA012617 to operate the Manatee County North Regional WRF, issued under Chapter 
403, Florida Statutes. 
 
Monitoring requirements under this permit are effective on the first day of the second month following the effective 
date of the permit.  Until such time, the permittee shall continue to monitor and report in accordance with previously 
effective permit requirements, if any. 
 
The Department's proposed agency action shall become final unless a timely petition for an administrative hearing is 